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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 Maximum CONDUCTED OuTPUT POWER
RESULT: Pass

5.1.3 CoONDUCTED POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

5.1.5 99% BANDWIDTH
RESULT: Pass

5.1.6 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.7 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.8 CONDUCTED EMISSION
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:

Appendix A: Test Results of Wi-Fi 802.11 b/g/n
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2 Test Sites

2.1 Test Facilities

Dongguan NTC Co., Ltd.

Building D, Gaosheng Science and Technology Park, Hongtu Road, Nancheng District, Dongguan,
Guangdong Province, 523000, P.R. China

A2LA Certificate Registration Number: 4429.01
CAB identifier: CN0015

The tests at the test sites have been conducted under the supervision of a TUV engineer.

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

XIRF Connected Test
. Rohde &
Test Receiver Schwarz ESCI7 100837 Mar. 13, 2021 |1 Year
Antenna Schwarzbeck [VULB9162 [9162-010 Mar. 23, 2021 |1 Year
Rohde &
Spectrum Analyzer Schwarz FSU26 200409/026 Mar. 13, 2021 |1 Year
Spectrum Analyzer Keysight N9O020A MY54200831 |[Mar. 13, 2021 |1 Year
Rohde &
Spectrum Analyzer Schwarz FSV40 101094 Mar. 13, 2021 |1 Year
Horn Antenna Schwarzbeck [BBHA9170 |9170-172 Mar. 23, 2021 |2 Years
Power Sensor DARE RPR3006W ;2'000418'\‘0 Mar. 13, 2021 |1 Year
Power Sensor DARE RPR3006W ;2'000418'\‘0 Mar. 13, 2021 |1 Year
I Rohde &
Communication Tester Schwarz CMW500 149004 Mar. 13, 2021 |1 Year
Horn Antenna COM-Power AH-118 071078 Mar. 23, 2021 |1 Year
Loop Antenna Schwarzbeck |[FMZB 1513 |1513-272 Mar. 23, 2021 |1 Year
Pre-Amplifier HP HP 8449B |3008A00964 (Mar. 13, 2021 |1 Year
Pre-Amplifier HP HP 8447D |1145A00203 [Mar. 13, 2021 |1 Year
Compliance
RF Switching Unit Direction RSU-M2 38311 Mar.13, 2021 |1 Year
Systems Inc.
Temperature & SS-HWHS-
Humidity Chamber WANSHUN 80 N/A Mar. 13, 2021 (1 Year
DC Source Maynuo MY8811 N/A Mar. 13, 2021 |1 Year
Chamber SAEMC 9*7*7Tm N/A Apr. 25,2021 |2 Years
Test Software MV MTS8310 N/A N/A 1 Year
XIRadiation chamber
. Rohde &
Test Receiver Schwarz ESCI7 100837 Mar. 13, 2021 |1 Year




Priifbericht - Produkte
Test Report - Products

A TUVRheinland®

Prifbericht - Nr.: CN220OAWT 001 Seite 6 von 22
Test Report No.: Page 6 of 22
Spectrum Analyzer  |Ronde & FSU26 200409/026  |Mar. 13, 2021 |1 Year
Schwarz
Antenna Schwarzbeck [VULB9162 [9162-010 Mar. 23, 2021 |1 Year
Loop Antenna Schwarzbeck |[FMZB 1513 |1513-272 Mar. 23, 2021 |1 Year
Horn Antenna COM-Power AH-118 071078 Mar. 23, 2021 |1 Year
Pre-Amplifier HP HP 8447D |1145A00203 [Mar. 13, 2021 |1 Year
Pre-Amplifier HP HP 8449B |3008A00964 |[Mar. 13, 2021 |1 Year
Chamber SAEMC 9*7*7Tm N/A Apr. 25, 2021 |2 Years
Test Software EZ EZ EMC N/A N/A N/A
XIPower Line Conducted Emissions Test
Test Receiver Rohde & ESCI 101152 Mar. 13, 2021 |1 Year
Schwarz Y
L.I.S.N Schewarzbeck [NNLK8129 [8129-212 Mar. 13, 2021 |1 Year
LISN Rohde & ESH2-Z5 [893606/014  |Mar. 13,2021 |1 Year
Schwarz
Compliance
RF Switching Unit Direction RSU-M2 38311 Mar. 13, 2021 |1 Year
Systems Inc.
Test Software EZ EZ EMC N/A N/A 1 Year

2.3 Traceability

All measurement equipment calibrations are traceable to Calibration organization with relevant

qualification.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.
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2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions

measurements as below table.

Test Item Uncertainty
Radio Frequency +0.9 x 10”7
RF Power (conducted) +1.6 dB
Radiated Emission of Transmitter, valid up to 26.5 GHz 15.14 dB
Radiated Emission of Receiver, valid up to 26.5 GHz 15.14 dB
Temperature +0.8 °C
Humidity 3.2 %
Voltage (DC) +0.5 %
Voltage (AC, <10kHz) 10.4 %
Uncertainty for Radiation Emission Test
(9 kHz - 30 MHz) +4.95dB
Uncertainty for Radiation Emission Test
(30 MHz - 1 GHz) +4.68dB
Uncertainty for Radiation Emission Test
(1 GHz - 40 GHz) +5.12.d8B
Uncertainty for Power Line Conduction Emission Test
(9kHz — 150kHz) +3.04 dB
Uncertainty for Power Line Conduction Emission Test
(150kHz — 30MHz) +2.52dB
Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A of this report
and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) Co., Ltd. file

for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Dongguan NTC Co., Ltd. Test facility located at Building D, Gaosheng Science and Technology
Park, Hongtu Road, Nancheng District, Dongguan City, Guangdong Province, China is listed on the
US Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a AC Wallbox Charging Station which is used in conjunction with electric vehicle on-board
charger, It can support floor and wall mounted installation. It is widely used in the ground and parking lot
of residential areas, shopping malls and office places. It can also be installed in various large, medium
and small electric vehicle charging stations to provide convenient and safe charging services for electric
vehicle owners. It supports Bluetooth(BLE mode), Wi-Fi 802.11 b/g/n and RFID(13.56MHz) wireless

technology.

Model difference description:

Model Name Power Cable Length Screen

WPTAC-7KW-S§18-TD 7 KW 18 Feet Touch Screen
WPTAC-7KW-S24-TD 7 KW 24 Feet Touch Screen
WPTAC-9KW-S18-TD 9 KW 18 Feet Touch Screen
WPTAC-9KW-S24-TD 9 KW 24 Feet Touch Screen
WPTAC-11KW-S18-TD 11 KW 18 Feet Touch Screen
WPTAC-11KW-S24-TD 11 KW 24 Feet Touch Screen

Note: They have the same wireless module, only the power and line length are different, so we choose

WPTAC-11KW-S24-TD for test.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT

Value

Kind of Equipment:

AC Wallbox Charging Station

Type Designation:

WPTAC-7KW-S18-TD, WPTAC-7KW-S24-TD, WPTAC-9KW-S18-TD,
WPTAC-9KW-S24-TD, WPTAC-11KW-S18-TD, WPTAC-11KW-S24-TD

Trademark: N/A
FCC ID: 2A4EM-PTYGEVCHARGER
IC: 28264-PTYG

IC company name and
address:

SHENZHEN PUTIAN YONGGAO NEW ENERGY TECHNOLOGY
CO.LTD

5FL., BUILDING 2, JINCHI EXHIBITION INNOVATION PARK,

NO.59, HAOYE RD., BAOAN DISTRICT, SHEN ZHEN 518100, CHINA

HVIN:

WPTAC-7KW-S18-TD, WPTAC-7KW-S24-TD, WPTAC-9KW-S18-TD,
WPTAC-9KW-S24-TD, WPTAC-11KW-S18-TD, WPTAC-11KW-S24-TD

Operating Voltage:

AC 208~240V, 50/60Hz

Testing Voltage:

AC 240V, 60Hz
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Technical Specification of RFID

Operating Frequency: 13.56MHz

Type of Modulation: ASK

Channel Number: 1 channels
Antenna Type: Integral Antenna
Antenna Gain: 6.0 dBi

Technical Specification of Bl

uetooth (Low Energy mode)

Operating Frequency:

2402 MHz to 2480 MHz

Type of Modulation: GFSK

Channel Number: 40 channels
Channel Separation: 1MHz, 2MHz
Antenna Type: Integral Antenna
Antenna Gain: 2.0 dBi

Technical Specification of Wi-Fi 802.11 b/g/n

Operating Frequency:

2412 - 2462 MHz for 802.11b/g/n(HT20)
2422 - 2452 MHz for 802.11n(HT40)

Type of Modulation:

DSSS(DBPSK/DQPSK/CCK)
OFDM(BPSK/QPSK/16QAM/64QAM)

Data Rate:

1/2/5.5/11 Mbps for 802.11b

6/9/12/18/24/36/48/54 Mbps for 802.11g
MCS0 ~ MCS7 Mbps for 802.11n(HT20)
MCS0 ~ MCS7 Mbps for 802.11n(HT40)

Channel Number:

11 channels for 802.11b/g/n(HT20)
7 channels for 802.11n(HT40)

Channel Separation: 5 MHz
Antenna Type: Integral Antenna
Antenna Gain: 2.0 dBi

Table 3: RF Channel and Frequency of Wi-Fi 802.11 b/g/n

802.11 b/g/n(HT20) | 802.11 n(HT40)
e — Frequency (MHz) | Frequency (MHz)
01 2412 /
02 2417 /
03 2422 2422
04 2427 2427
05 2432 2432
06 2437 2437
07 2442 2442
08 2447 2447
09 2452 2452
10 2457 /
11 2462 /

Test frequencies are lowest channel: 2412 MHz, middle channel: 2437 MHz and highest channel:
2462 MHz for 802.11b/g/n(HT20)

Test frequencies are lowest channel: 2422 MHz, middle channel: 2437 MHz and highest channel:

2452 MHz for 802.11n(HT40)
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3.3 Independent Operation Modes

The basic operation modes are:

A. On, Wi-Fi 802.11 b/g/n wireless transmitting mode
1) Low Channel
2) Middle Channel
3) High Channel

B. On, Wi-Fi 802.11 b/g/n connecting mode

C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

Application Form Rating Label
Operation Description Schematics
Block Diagram Photo Document

User Manual Model Difference Letter
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection
Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in

order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013 & ANSI C63.4: 2014.

According to clause 3.1, all tests were performed on model WPTAC-11KW-S24-TD in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: Auxiliary Equipment Used during Test

Description Manufacturer Model S/N Rating

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

And. Tower i

Variable

EUT& 3m /
Support Unjts |
Ll/iurn Table :
HlH.'I'I-I.I
- o

Gronnd Plane

Test Hecelver

-

———ll

7

r

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

stol] .—Dﬁ LISN

= ' I
Ground plane

Testreceive | |__|L—
._hq_\_ - B =T - - ]
]

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen Clause 6.8

According to the manufacturer declared, the EUT has a Integral antenna, the directional gain of antenna
is 2.0 dBi, and the antenna connector is designed with permanent attachment and no consideration of
replacement.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Conducted Output Power

RESULT:

Test Specification
Test standard

Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.247(b)(3)
RSS-247 Clause 5.4(d)
ANSI C63.10: 2013

1.0 Watts(30dBm)

e.i.r.p < 4.0 Watts(36dBm)
Shielded Room

2022-01-12

AC 240V/60Hz

A

Low / Middle / High
24.6 °C

55 %

101 kPa

For the measurement records, refer to the appendix A.
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5.1.3 Conducted Power Spectral Density

RESULT:

Test Specification
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(e)
RSS-247 Clause 5.2(b)
ANSI C63.10: 2013

< 8 dBm/ 3kHz
Shielded Room

2022-01-12

AC 240V/60Hz

A

Low / Middle / High
24.6 °C

55 %

101 kPa

For the measurement records, refer to the appendix A.

Pass
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5.1.4 6dB Bandwidth

RESULT:

Test Specification
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(a)
ANSI C63.10: 2013

> 500 kHz

Shielded Room

2022-01-12

AC 240V/60Hz

A

Low / Middle / High
24.6 °C

55 %

101 kPa

For the measurement records, refer to the appendix A.

Pass
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5.1.5 99% Bandwidth

RESULT:

Test Specification
Test standard

Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(a)
RSS-Gen Clause 6.7

ANSI C63.10: 2013
Shielded Room

2022-01-12

AC 240V/60Hz

A

Low / Middle / High
24.6 °C

55 %

101 kPa

For the measurement records, refer to the appendix A.

Pass
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5.1.6 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT:

Test Specification
Test standard

Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.247(d)
RSS-247 Clause 5.5
ANSI C63.10: 2013

20dB (below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Shielded Room

2022-01-12

AC 240V/60Hz

A

Low / Middle / High
24.6 °C

55 %

101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to test plots, and

compliance is achieved as well.

For the measurement records, refer to the appendix A.
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5.1.7 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 5

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing : 2022-01-11

Input voltage : AC 240V/60Hz

Operation mode DA

Test channel . Low/ Middle / High

Ambient temperature . Refer to test result

Relative humidity . Refer to test result

Atmospheric pressure . Refer to test result

Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case spurious
emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix A.
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5.1.8 Conducted Emission

RESULT:

Test Specification
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207(a)
RSS-Gen Section 8.8
ANSI C63.10: 2013
0.15 — 30MHz

FCC Part 15.207(a)
RSS-Gen Table 4
Shielded Room

2021-12-18

AC 240V/60Hz

B

Not connected
Refer to test result
Refer to test result
Refer to test result

For the measurement records, refer to the appendix A.

Pass
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6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the test photo document.
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Appendix A.1: Test Results of Duty Cycle

Mode Frequency (MHz) | Antenna | Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
b 2412 Ant1 97.49 0.11 0.08
g 2412 Ant1 65.92 1.81 0.48
n(HT20) 2412 Ant1 73 1.37 0.52
n(HT40) 2422 Ant1 50 3.01 1.05
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Appendix A.2: Test Results of Maximum Peak Conducted Output Power and EIRP

Conele Duty Total

TestMode Antenna | Channel e cycle Power C_on_ducted Bl .E.IRP Verdict
Power[d Fact dB Limit[dBm] [dBm] Limit[dBm]

Bm] actor | [dBm]
2412 13.009 0.11 13.119 <30 15.119 <36 PASS
11B Ant1 2437 13.04 0.11 13.15 <30 15.15 <36 PASS
2462 13.188 0.11 13.298 <30 15.298 <36 PASS
2412 11.817 1.81 13.627 <30 15.627 <36 PASS
11G Ant1 2437 11.292 1.81 13.102 <30 15.102 <36 PASS
2462 12.951 1.81 14.761 <30 16.761 <36 PASS
2412 12.14 1.37 13.51 <30 15.51 <36 PASS
11N20SISO Ant1 2437 10.315 1.37 11.685 <30 13.685 <36 PASS
2462 11.217 1.37 12.587 <30 14.587 <36 PASS
2422 10.677 3.01 13.687 <30 15.687 <36 PASS
11N40SISO Ant1 2437 10.241 3.01 13.251 <30 15.251 <36 PASS
2452 10.849 3.01 13.859 <30 15.859 <36 PASS
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Appendix A.3: Test Results of Conducted Power Spectral Density

HESS RES Duty cycle Total

TestMode Antenna Channel [dBm/3- Fy y Limit[dBm/3kHz] | Verdict

100kHzZ] actor PSD[dBm/3kHz]
2412 -13.432 0.11 -13.322 < PASS
11B Ant1 2437 -13.115 0.11 -13.005 <8 PASS
2462 -12.931 0.11 -12.821 <8 PASS
2412 21.172 1.81 -19.362 <8 PASS
11G Ant1 2437 22.014 1.81 -20.204 <8 PASS
2462 -16.399 1.81 -14.589 <8 PASS
2412 22.162 1.37 -20.792 <8 PASS
11N20SISO Ant1 2437 -23.362 1.37 21.992 <8 PASS
2462 -18.745 1.37 -17.375 <8 PASS
2422 -26.846 3.01 -23.836 <8 PASS
11N40SISO Ant1 2437 27.019 3.01 -24.009 <8 PASS
2452 -26.378 3.01 -23.368 <8 PASS
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Appendix A.4: Test Results of 6dB Bandwidth

TestMode Antenna Channel DTS BW [MHZz] Limit[MHZz] Verdict
2412 9.581 0.5 PASS

11B Ant1 2437 10.043 0.5 PASS
2462 9.586 0.5 PASS

2412 16.323 0.5 PASS

11G Ant1 2437 16.343 0.5 PASS
2462 16.337 0.5 PASS

2412 17.103 0.5 PASS

11N20SISO Ant1 2437 17.561 0.5 PASS
2462 17.093 0.5 PASS

2422 35.505 0.5 PASS

11N40SISO Ant1 2437 35.830 0.5 PASS
2452 35.433 0.5 PASS
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x dB Bandwidth
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Appendix A.5: Test Results of 99% Bandwidth

TestMode Antenna Channel OCB [MHZz] Limit[MHZz] Verdict
2412 14.79977 PASS

11B Ant1 2437 14.91295 PASS
2462 14.78585 PASS

2412 16.64736 PASS

11G Ant1 2437 16.65911 PASS
2462 16.60664 PASS

2412 17.66065 PASS

11N20SISO Ant1 2437 17.68177 PASS
2462 17.645 - PASS

2422 36.31619 PASS

11N40SISO Ant1 2437 36.37617 PASS
2452 36.30908 PASS
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11B_Ant1 2412

[T —————
§ 7 ] :

Center Freq 2.412000000 GHz

Ref Offset €11 dB
Ref 20.00 dBm

|
i
|
|
i

Center 2.412 GHz
es BW 200 kHz

Occupied Bandwidth
14.

Transmit Freq Error

X dB Bandwidth

0 MHz
62.247 kHz
18.33 MHz

e
AIFGain:Low

Conter Freq: 2412000000 GHz
Trig: Free Run Ay
#Aren: 30 48

#VBW 620 kHz

Total Power

% of OBW Power
xdB

fHold: > 100100

14.8 dBm

-26.00 dB

1015 A fan 12

Radio Std: Nome

Radio Device: BTS

99.00 %

11B_Ant1_2437

i
[}

Center Freq 2.437000000 GHz

gk Samctrum Anahyse - Dccapused B

MFGain:Low

Ref it 7 B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 200 kHz
Occupied Bandwidth
14.912 MHz
66.083 kHz
18.37 MHz

Transmit Freq Error
% dB Bandwidth

Centar FrIl.:: 2437000000 GHz
Trig: Free Run
#htten: 30 dB

#VBW 620 kHz

Total Power

%, of OBW Power
x dB

STATUS

AvglHold: 100100

15.1 dBm

-26.00 dB

8:24:30
Radio Std: None

Radio Devics: BTS

99.00 %

11B_Ant1 2462

WIFGain:Low

I
|
|
|

Center 2.462 GHz
#Res BW 200 kHz

Occupied Bandwidth

14.786 MHz
85.335 kHz
18.32 MHz

Transmit Freq Error
x dB Bandwidth

Contar Frog: 2462000000 GHz
Trigg: Free Run
@Atten; 30 d8

#VBW 620 kHz

Total Power

% of OBW Power
x dB

AvgiHold:=100(100

15.1 dBm

-26.00 dB

08:28:17
Radio 5td: Nons

Radie Device: BTS

99.00 %
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11G_Ant1 2412

[T —————
§ 7 ] :

Ref Offset €11 dB
Ref 20.00 dBm

L

i
|
|
|
I

Center 2.412 GHz
5 BW 200 kHz

Occupied Bandwidth

16.647 MHz

Transmit Freq Error
X dB Bandwidth

Center Freq 2.412000000 GHz

T [ 08:33:31 &6 fan 13
Center Freq: 2412000000 GHz Radio Std: None
e Trig: Free Run AvgiHold:>100100

#Aren: 30 48

AIFGain:Low Radio Device: BTS

#VBIW 620 kHz

Total Power 10.9 dBm

53.672 kHz
20.69 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

11G_Ant1_2437

[ R ———TT
[} F :

Center 2.437 GHz
Res BW 200 kHz

Occupied Bandwidth

16.659 MHz

Transmit Freq Error
% dB Bandwidth

F T I A 00:38:1 6

Center Freq: 2437000000 GHz Radio Std: None
Trig: Free Run AvglHold:> 100100
#htten: 30 dB

HIFGain:Low Radio Devics: BTS

#VBW 620 kHz

Total Power 10.2 dBm

50.831 kHz
24.39 MHz

%, of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

11G_Ant1_2462

Center 2.462 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.607 MHz

Transmit Freq Error
x dB Bandwidth

Cantar Froi.l!: 2462000000 GHz
Trigg: Free Run AvgiHold:=100(100
@Atten; 30 d8

HIFGain:Low Radie Device: BTS

#VBW 620 kHz

Total Power 11.5 dBm

37.831 kHz
20.08 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

A TUVRheinland®
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11N20SISO_Ant1 2412

| Erymightt Specrum Snabyzer - Grospied BW

= : ; .

Center Fraq 2.412000000 GHz Center Freq: 2412000000 GHz
Trig: Free Run AvglHold:> 100100

#étten: 30 45

e
AIFGain:Low

i
I
F
|
I

Center 2.412 GHz

HiRes BW 200 kHz #VBIW 620 kHz

Occupied Bandwidth Total Power 11.0 dBm

17.661 MHz
24.967 kHz
20.21 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
X dB Bandwidth

A lan 12, M2

Radio Std: None

Radio Device: BTS

11N20SISO_Ant1_2437

[ Eryuight Soncirum Anabersr - Oc repaed 80
[ F - . ; :
Center F 2437000000 GHz nter Freg: 2437000000 GHz
HrE Trig: Free Run AvglHold:= 100100

#htten: 30 dB

MFGain:Low
Ref Offset 7.36 dB
Rel 20,00 dBm

Center 2.437 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 9.25 dBm

17.682 MHz
35.251 kHz
20.22 MHz

%, of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

STATUS

00:48:01 &M Jan
Radio Std: None

Radio Devics: BTS

11N20SISO_Ant1_2462

[ Erynight Soecrum Anshaer - Oe oped B
B -

Cantar Froi.l!: 2462000000 GHz
Trigg: Free Run AvgiHold:=100(100
@Atten; 30 d8

WIFGain:Low

| |
E

|

|

|

Center 2.462 GHz
#Res BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth Total Power 10.2 dBm

17.644 MHz
43,686 kHz
20.05 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

08:50:23 &M Fan 12, 2027
Radio Std: None

Radie Device: BTS
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11N40SISO_Ant1 2422

[T —————
§ 7 :

Center Freq 2.422000000 GHz

AIFGain:Low

Ref Offset .56 ¢B
Ref 20.00 dBm

Conter Freq; 2422000000 GHz
Trig: Free Run AvgiHold:>100100
#Aren: 30 48

Radio Std: None
T
Radio Device: BTS

T18:54:1.0 &M an L2, 2023

Center 2.422 GHz
HiRes BW 430 kHz

Occupied Bandwidth

36.316 MHz
18.433 kHz
41.85 MHz

Transmit Freq Error
X dB Bandwidth

#VBIW 1.2 MHz

Total Power 9.43 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

11N40SISO_Ant1_2437

[ R ———TT
[} F :

Center Freq 2.437000000 GHz

MFGain:Low

Ref Offset 7.36 dB
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.376 MHz
48.737 kHz
44,49 MHz

Transmit Freq Error
% dB Bandwidth

T T T 10:02:35 &M fan
nter Freg: 2437000000 GHz Radio Std: None
Trig: Free Run AvglHold:> 100100
#htten: 30 dB

Radio Devics: BTS

#VBW 1.2 MHz

Total Power 9.05 dBm

%, of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

11N40SISO_Ant1 2452

[ Erynight Soecrum Anshaer - Oe oped B
B -

WIFGain:Low

Center 2.452 GHz
Res BW 430 kHz

Occupied Bandwidth

36.309 MHz
57.609 kHz
41,53 MHz

Transmit Freq Error
x dB Bandwidth

N . i T 10?7 11}

Centor Freg: 2452000000 GHz Radio 5td: Nons
Trigg: Free Run AvgiHold:=100(100
@Atten; 30 d8

Radie Device: BTS

#VBW 1.2 MHz

Total Power 9.49 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Jan iz 202
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Appendix A.6: Test Results of Conducted Spurious Emissions Measured

TestMode Antenna Channel I[?;elas;I]t [Ialggt] Verdict
2412 -35.15 -20 PASS

11B ANT1 2437 -37.02 -20 PASS
2462 -35.74 -20 PASS

2412 -27.24 -20 PASS

11G ANT1 2437 -27.92 -20 PASS
2462 -29.16 -20 PASS

2412 -27.06 -20 PASS

11N20SISO ANT1 2437 -27.01 -20 PASS
2462 -27.54 -20 PASS

2422 -24.21 -20 PASS

11N40SISO Ant1 2437 -24.20 -20 PASS
2452 -24.39 -20 PASS
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11B_ANT1 2412 Ref

[ Erymight Specrum Anabyzer - Swept 54

Center Freq 2.412000000 GHz

Ref Offset 8.11 d&
Ref 20,00 dBm

Trig: Free Run
#Aren: 30 48

PHO: Fast
IFGain-Low

e

A

#VEW 300 kHz

#Avg Type: RMS
AvgiHold:>I00E300

Span 30.00 MHz
Sweep 2933 ms (1001 ptsy

11B_ANT1_2412_30~26500

Krysight Somcerum Anshisr - Sarst 54
[} P .

Trig: Free Run
#htten: 30 d8

#VEW 300 kHz

Soom—mnAUNS

Avg Type: AMS
AvgiHold:> 1010

STATUS

11B_ANT1 2437 Ref

[ Erynight Soecrum Anshyaer - Swest Sh
i

Center Freq 2.437000000 GHz

Fuef Offset 7.56 dBb
Ref 20.00 dBm

Center 2.4
es BW 100 kHz

Trigg: Free Run

PHO: Fast  —o—
@Atten; 30 d8

IFGain-Low

I E—

FVBW 300 kHz

37 Hz Spa .00 1
3 Sweep 2.933 ms (1001 pts)

#Avg Type: RMS
vl Hold:> 300300
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11B_ANT1_ 2437 30~26500

| Erymight Specrum Anabyzer - Swegt S4

i ¥ 5 - 7 .

Canter Freq 13. 265000000 GH=z #Avg Type: RMS
PND: Fast ~+-  Trig: Free Run AvglHold:>10/10
IFGain-Low #Atten: 30 4B

Ref Off dB
Ref 20.00 dBm

’ :

0435 dBm|
5 6 GHz -36.761 dB

= D0 e

z

BTATUS

11B_ANT1_2462 Ref

[ Fryvigh Samcrum Anshyae - Saest SA
[} F ; B
SAvg Type: RMS
Trig: Free Run AvgiHold: 3000300
#htten: 30 d8

Center 2.46200 GHz .
HRes BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

= STATUS

11B_ANT1_2462_1000~26500

#Avg Type: RMS
PNO: Fast —s— 11 Free Run AvglHold:> 1010
IFGain-Low #Atten: 30 4B
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11G_ANT1 2412 Ref

[ Eeymig Soecrum Anabyzer - fovept 54
#Avg Type: RMS
AvgiHold:>I00E300

Center Freq 2.412000000 GHz

Trig: Free Run
#Aren: 30 48

PNO: Fast  ~—+—
IFGain-Low

Ref Offset 8.11 d&
Ref 20,00 dBm

A

#VEW 300 kHz

Sweep 2933 ms (1001 ptsy

Span 30.00 MHz

11G_ANT1 2412_30~26500

Eryuigh# Sonctrum Anahersr - Saregt 54
[ P - :
#Avg Type: RMS
Trig: Free Run AvgiHold:> 10010
#htten: 30 d8

#VEW 300 kHz

STATUS

11G_ANT1 2437 Ref

[ Erynight Soecrum Anshyaer - Swest Sh
i

#avg Type: RMS

xnte 3 z
Center Freq 2.437000000 GH g Hold>300300

Trigg: Free Run

PHO: Fast  —o—
@Atten; 30 d8

IFGain-Low

Fuef Offset 7.56 dBb
Ref 20.00 dBm

L £ Vet
Center 24371

Hz
es BW 100 kHz FVBW 300 kHz

Span 30.00 M
Sweep 2.933 ms (1001 pts)
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11G_ANT1 2437 30~26500

| Erymight Specrum Anabyzer - Swegt S4

i ¥ 5 - 7 .

Canter Freq 13. 265000000 GH=z #Avg Type: RMS
PND: Fast ~+-  Trig: Free Run AvglHold:>10/10
IFGain-Low #Atten: 30 4B

Ref Off dB
Ref 20.00 dBm

Stop 26.50 GHz
30 = (30001 pts]

= D0 e

z

BTATUS

11G_ANT1 2462 Ref

[ Fryvigh Samcrum Anshyae - Saest SA
[} F 5 J
#Avg Type: RMS
Trig: Free Run AvgiHold:=30H300
#htten: 30 d8

Center 2.46200 GHz .
HRes BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

= STATUS

11G_ANT1 2462 30~26500

[ Erynight Soecrum Anshyaer - Swest Sh
B -

#Avg Type: RMS
PNO: Fast —s— 11 Free Run AvglHold:> 1010
IFGain-Low #Atten: 30 4B
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11N20SISO_ANT1 2412 Ref

[ Eeymig Soecrum Anabyzer - fovept 54

Center Freq 2.412000000 GHz #Avg Type: RMS
PND: Fast ~+-  Trig: Free Run AvgiHold:>I00E300
IFGain-Low #Aren: 30 48

Mkr1

Ref Offset 8.11 d&
Ref 20,00 dBm

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

[ T

11N20SISO_ANT1_2412_30~26500

Eryuigh# Sonctrum Anahersr - Saregt 54
[ P - :
#Avg Type: RMS
Trig: Free Run AvgiHold:> 10010
#htten: 30 d8

~stop 26.50 GHz
#VEW 300 kHz 2.530 5 (30001 pts|

= STATUS

11N20SISO ANT1 2437 Ref

[ Erynight Soecrum Anshyaer - Swest Sh
i

antel 3 z = = #Avg Type: RMS
Center Freq 2.437000000 GH . e T
IFGain-Low #Atten: 30 48

Fuef Offset 7.56 dBb
Ref 20.00 dBm

I E—

Center 243700 GHz Span 30.00 M
#Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms (1001 pts)
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11N20SISO_ANT1_2437_30~26500

| Erymight Specrum Anabyzer - Swegt S4

i ¥ 5 - 7 .

Canter Freq 13. 265000000 GH=z #Avg Type: RMS
PND: Fast ~+-  Trig: Free Run AvglHold:>10/10
IFGain-Low #Atten: 30 4B

Ref Off dB
Ref 20.00 dBm

Stop 26.50 GHz
#BW 300 kHz 30 = (30001 pts]

= D0 e

z

BTATUS

11N20SISO_ANT1 2462 Ref

[ Fryvigh Samcrum Anshyae - Saest SA
[} F 5 J
#Avg Type: RMS
Trig: Free Run AvgiHold:=30H300
#htten: 30 d8

Center 2.46200 GHz .
HRes BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

= STATUS

11N20SISO_ANT1 2462 _30~26500

[ Erynight Soecrum Anshyaer - Swest Sh
B -

#Avg Type: RMS
PNO: Fast —s— 11 Free Run AvglHold:> 1010
IFGain-Low #Atten: 30 4B
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11N40SISO_ANT1 2422 Ref

[ Eeymig Soecrum Anabyzer - fovept 54
#Avg Type: RMS
AvgiHold:>I00E300

Center Freq 2.422000000 GHz

Trig: Free Run
#Aren: 30 48

PHO: Fast
IFGain-Low

e

Ref Offset 7.58 dB
Ref 20,00 dBm

A

#VEW 300 kHz

[ T

Sweep 5.800 ms (1001 pts)

Span 60.00 MHz

11N40SISO_ANT1_ 2422 30~26500

Eryuigh# Sonctrum Anahersr - Saregt 54
[ P - :
#Avg Type: RMS
Trig: Free Run AvgiHold:> 10010
#htten: 30 d8

" stop 26.50 GHz
2.530 5 (30001 pts]

STATUS

11N40SISO_ANT1 2437 Ref

[ Erynight Soecrum Anshyaer - Swest Sh
i

#avg Type: RMS

xnte 3 z
Center Freq 2.437000000 GH AvgiHold: 300300

Trigg: Free Run

PHO: Fast  —o—
@Atten; 30 d8

IFGain-Low

Fuef Offset 7.56 dBb
Ref 20.00 dBm

L £ Vet
Cent

LA3T! Hz
es BW 100 kHz FVBW 300 kHz

5 .00 W
Sweep 5.800 ms (1001 pts)

10:05:51
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11N40SISO_ANT1_2437_30~26500

[ Exymighe Specwum Anshye - Swegt 84
i n ¥ E

Center Freq 13.265000000 GHz : #Avg Type: RMS
PND: Fast ~+-  Trig: Free Run AvglHold:>10/10

IFGain-Low #Aren: 30 48

Ref Off dB
Ref 20.00 dBm

Stop 26.50 GHz
30 = (30001 pts]

-12.195 dBm|
5522 dB

CEem-ona LN

z

BTATUS

11N40SISO_ANT1 2452 Ref

[ Fryvigh Samcrum Anshyae - Saest SA
[} F 5

#Avg Type: RMS

Trig: Free Run AvgiHold:=30H300

#htten: 30 d8

Center 245200 GHz
#Res BW 100 kHz #HVEW 300 kHz

= STATUS

Sweep 5.800 ms (1001 pts)

11N40SISO_ANT1 2452 30~26500

[ Erynight Soecrum Anshyaer - Swest Sh
B -

£ivg Typs: RMS
PHD: Fast —»— 11 Free Run AwglHold:»10/10

IFGain-Low #Aren: 30 48

#VEBW 300 kHz
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Appendix A.7: Test Results of Conducted Band Edge

TestMode Antenna ChName Channel Result[dBm] Limit[dBc] Verdict

Low 2412 -41.25 -20 PASS

118 Antd High 2462 -49.96 -20 PASS
Low 2412 -38.42 -20 PASS

16 Ant1 High 2462 -40.76 -20 PASS
Low 2412 -37.96 -20 PASS

11N20SISO Antd High 2462 -42.33 -20 PASS
Low 2422 -31.23 -20 PASS

11N40SISO Ant1 High 2452 -38.08 -20 PASS
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11B_ANT1_Low

[ Expsighe Specwum Bnshye - Swegt 54

Center Freq 2.400000000 GHz

Ref Offsetd.11 dB
Ref 20.00 dBm

PHO: Fast

—».  Trig: Free Run

IFGain-Low #Aren: 30 48

#Avg Type: RMS
AvglHold:> 300300

Micrd

BTATUS

11B_ANT1_High

Krysight Somcerum Anshisr - Sarst 54
[} F

Trig: Free Run
#htten: 30 d8

k.

#VEW 300 kHz

aA-;g Type: RMS
AvgiHold:=30H300

11G_ANT1_Low

Ref 20,00 dBm

ADODO GHz
BW 100 kHz

e e

PHO: Fast
IFGain-Low

s Trig: Free Run
@Atten; 30 48

&g Type: RMS
AvglHold:>00:300

_Span
Sweep 9.600 m

hesc
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TUVRheinland®

11G_ANT1 High

[ Exysighe Specwum Snshye - Swegt 54

Center Freq 2 483500000 GHz

Ref Offs
Ref 20,

=D

PHO: Fast
IFGain-Low

—».  Trig: Free Run
#Aren: 30 48

#Avg Type: RMS
AvglHold:> 300300

Micrd

BTATUS

11N20_ANT1 Low

Krysight Somcerum Anshisr - Sarst 54
[} F 5

40

#

s Trig: Free Run
#htten: 30 d8

VEW 300 kHz

aA-;g Type: RMS
AvgiHold:=30H300

11N20_ANT1_High

B

R e
Ref 20,00 d|

e e

PNO: Fast —=—  Trig: Free Run

IFGain-Low

@Atten; 30 48

&g Type: RMS
AvglHold:>00:300

_Span

Sweep 9.600 m

hesc
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11N40SISO_Ant1_Low 2422

[ Eeymight Snecrum Snabyzer - Swept S4
TR ¥ I

Center Freq 2.400000000 GHz #Avg Type: RMS
PND: Fast ~+-  Trig: Free Run AvgiHold:>I00E300

IFGain-Low #Aren: 30 48

Ref Off! dB
Ref 20.00 dBm

i e e

Center 2.40000 GHz
#Res BW 100 kHz

SDWEOna LT

z

BTATUS

11N40SISO_Ant1_High 2452

[ Fryvigh Samcrum Anshyae - Saest SA
i R T; a0

ﬁug Type: RMS
AvgiHold:=30H300

Center Freq 2.483500000 GHz =
Trig: Free Run
#Atten: 30 4B

PNO: Fast  —o—
IFGain:Low

ter 2.48350 GHz
BW 100 kHz

3.40 ms {1001 pts)

STATUS
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz - 26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from

30MHz to 18GHz were reported.

Appendix A.8: Test Results of Radiated Spurious Emissions

30MHz - 1GHz (Worst case)

: Hancock

: WPTAC-11KW-S24-TD

Test Site : 3m Chamber Tested By
EUT : AC Wallbox Charging Station Model Number
Power Supply : AC 240V/60Hz Test Mode
Condition : Temp:26°, Humi:47%, Press:100.1kPa  Distance
Note : 2.4G WIFI 802.11b Polarization

Date: 2021/12/7

: TX MODE
:3m

: Horizontal

Radiated Emission Measurement

Time: 13:46:57

80.0 dBu¥Y/m
70
60 |

50 |

FCC_Part 15C_3m

=

I =

-

— A4 :
Wi J 3 M“
fl / \Jl : MAJN""""‘MW

20 Mf U #WMFW

10

0.0

30.0000 127.000  224.000 321.000 418000 515000 612000 709.000  B806.000 1000.000 MHz
No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment
MHz dBuv dB/m dBu\V/m dBuV/m dB Detector Comment

1 542500 32.98 -7.39 25.59 40.00 -14.41 QP
2 * 116.3300 46.20 -8.62 37.58 4350 -592 QP
3 138.6400 46.77 -10.90 35.87 4350 -7.63 QP
4 155.1300 45.11 -10.68 34.43 4350 -9.07 QP
) 181.3200 36.12 -9.12 27.00 4350 -16.50 QP
6 480.0800 33.90 -2.05 31.85 46.00 -14.15 QP

Note: 1. Result Level = Read Level + Correct Factor.
2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.
3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°, Humi:47%, Press:100.1kPa  Distance :3m

Note : 2.4G WIFI 802.11b Polarization : Horizontal

Date: 2021/12/7

B80.0  dBuV/m

70

60

50

40

Jo

20

i0

Radiated Emission Measurement

Time: 13:40:40
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30.0000 127.000  224.000 321.000 418000 515000 612000 709.000  806.000 1000.000 MHz
No. Mk.  Freq. Reading Correct Measure- [imit Over
Level Factor ment
MHz dBuV dB/m dBuv/m  dBuV/m  dB Detector Comment

1 47.4600 38.18 -7.30 30.88 4000 -9.12 QP

2 121.1800 4542  -11.13 3429 4350 -9.21 QP

3 * 1396100 5086 -11.48 39.38 4350 -4.12 QP

4 ! 147.3700 4986  -11.75 38.11 4350 -539 QP

5 159.0100 44.06 -11.08 3298 4350 -10.52 QP

8 844.8000 25.94 4.71 3065 46.00 -15.35 QP

Note: 1. Result Level = Read Level + Correct Factor.
2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.

3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto
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1GHz - 18GHz

Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°, Humi:47%, Press:100.1kPa  Distance :3m

Note : 2.4G WIFI 802.11b Low channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 18:03:18
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No. Mk. Freq. Reading Correct Measure- |jmit Over
Level Factor ment

MHz dBuv dB/m dBuvim dBuv/m dB Detector Comment
*  2390.000 69.33 0.09 69.42 7400 458  peak
2390000 3821  0.09 3830 5400 -1570 AVG
4824000 5756  6.38 63.94 7400 -10.06 peak
4824000 4142 638 4780 5400 620 AVG
7236.000 55.11 1048 6559 7400 -841  peak
7236.000 38.71 1048  49.19 5400 481 AVG

| th| B L M| =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock
EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE
Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m
Note : 2.4G WIF1 802.11b Low channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 18:10:08
120.0 dBuV/m
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1000.00002700.000 4400.000 6100.000 7800.000 9500.000 11200.000 12900.000 14600.000 18000.0004Hz
No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment
MHz dBuv dB/m dBuV/m dBuv/im  dB Detector Comment
1 2390.000 54.28 0.09 54.37 74.00 -19.63 peak
2 2390.000 36.44 0.09 36.53 54.00 -17.47 AVG
o 4824000 5265 6.38 59.03 74.00 -14.97 peak
4 4824000 39.06 6.38 45.44 5400 -8.56 AVG
5 7236.000 46.80 10.48 57.28 7400 -16.72 peak
6 * 7236.000 36.59 10.48 47.07 5400 -6.93 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11b Middle channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time; 18:17:43
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No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuV dB/m dBuV/m dBuVim dB Detector Comment
-1 4874000 6022  6.56 6678 7400 -722  peak
2 * 4874000 4318  6.56 4974 5400 -426 AVG
3 7311.000 51.88 1053 6241 7400 -11.58  peak
4 7311.000 37.89  10.53 4842 5400 558 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11b Middle channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 18:25:24
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No. Mk.  Freq. Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuY dB/m dBuV/m dBuV/m dB Detector Comment
4874000 5582  6.56 6238 7400 -1162 peak
* 4874000 4089 656 4745 5400 -655 AVG
7311.000 4444  10.53 5497 7400 -19.03 peak
7311000 3591 1053 4644 5400 -756 AVG

B W M =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI1 802.11b High channel Polarization : Horizontal

Date: 20227111

12000 dBuV/m

Radiated Emission Measurement

Time: 18:30:54
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1000.00002700.000  4400.000 6100000 7800.000 9500.000 11200.000 12900.000 14600.000 18000.00MHz
No. Mk.  Freq. Reading Correct Measure- |jmit Over
Level  Factor ment
MHz dBuV dB/m dBuV/m  dBuV/im  dB Detector ‘Comment.
1 2483500 65.21 0.34 6555 74.00 -845 peak
2 2483500 37.80 0.34 3814 5400 -15.86 AVG
3 4924.000 57.03 6.76 63.79 74.00 -10.21 peak
4 4924000 41.46 6.76 4822 5400 578 AVG
5 7386.000 52.25 10.57 62.82 74.00 -11.18 peak
6 * 7386.000 37.80 10.57 4837 5400 563 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI1 802.11b High channel Polarization : Vertical

Date: 2022/1/11
120.0 dBuV/m

Radiated Emission Measurement

Time: 18:36:30
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1000.00002700.000 4400.000 6100.000 7800.000 9500000 11200.000 12900.000 14600.000 18000.00MHz
No. Mk. Freq. Reading Correct Measure- |jmit Over

Level Factor ment
MHz dBuv dB/m dBuV/m dBuVim dB Detector Comment

1 2483.500 60.19 0.34 60.53 7400 -1347 peak
2 2483500 35.90 0.34 36.24 5400 -17.76 AVG
3 4924000 52.66 6.76 59.42 7400 -1458 peak
4 4924000 3996  6.76 4672 5400 -7.28  AVG
5 7386.000 43.55 10.57 5412 7400 -19.88 peak
6 * 7386000 36.25 10.57 46.82 5400 -7.18 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.




Appendix A A TUVRheinland®

Priifbericht - Produkte CN220AWT 001

Test Report - Products Page 41 of 64

Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11g Low channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 18:44:23
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No. Mk.  Freq. Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuv dB/m dBuVvim dBuVim dB Detector Comment
2390.000 6717 0.09 67.26 74.00 -6.74 peak
2390.000 37.16 0.09 37.25 5400 -16.75 AVG
4824.000 56.47 6.38 62.85 7400 -11.15 peak
4824.000 40.57 6.38 46.95 54.00 -7.05 AVG
7236.000 54.85 10.48 65.33 74.00 -8.67 peak
* 7236.000 37.99 10.48 48.47 54.00 -5.53 AVG

O O B W KN =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.




Priifbericht - Produkte

Appendix A
CN220OAWT 001

A TUVRheinland®

Test Report - Products Page 42 of 64

Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11g Low channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 18:50:17
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1000.0000 2700.000 4400.000 6100.000 7800.000 9500.000 11200.000 12500.000 14600.000 18000.00MHz
No. Mk. Freq. Reading Correct Measure- |jmit Over
Level Factor ment
MHz dBuV dB/m dBuVim dBuV/m dB Detector Comment
1 2390.000 5414  0.09 5423 7400 -19.77 peak
2 2390.000 35.95 0.09 36.04 54.00 -17.96 AVG
3 4824000 5237 6.38 58.75 74.00 -1525 peak
4 4824.000 38.90 6.38 45.28 5400 -8.72 AVG
37 7236.000 46.44 10.48 56.92 74.00 -17.08 peak
6 * 7236000 3667 10.48 47.15 5400 -6.85 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11g Middle channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 18:56:08
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No. Mk.  Freq. Reading Correct Measure- |jmit Over
Level Factor ment

MHz dBuV dB/im dBuvim dBuvim dB Detector Comment
4874000 5876 656 6532 7400 -868  peak
* 4874.000 4223 656 4879 5400 -5.21 AVG

7311000 5132 10.53 6185 7400 -1215 peak

7311.000 37.36 10.53 47.89 54.00 -6.11 AVG

Bl W N =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11g Middle channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 19:02:45
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No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuV dB/m dBuv/m dBuvim dB Detector Comment
4874000 5598  6.56 62.54 7400 -1146 peak
* 4874000 4033 656 4689 5400 -7.11 AVG
7311.000 4296  10.53 5349 7400 -2051 peak
7311.000 3575  10.53 4628 5400 -7.72 AVG

Bl W M| =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11g High channel Polarization : Horizontal

Date: 2022/1/11

Radiated Emission Measurement

Time: 19:08:52
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No. Mk. Freq. Reading Correct Measure- |imit  Over
Level Factor ment
MHz dBuv dB/m dBuv/m  dBuV/m  dB Detector Comment
1 2483.500 64.01 0.34 64.35 74.00 -965 peak
2 2483.500 37.58 0.34 3792 5400 -16.08 AVG
3 4924000 55.72 6.76 6248 7400 -11.52 peak
- 4924000 40.89 6.76 4765 54.00 -6.35 AVG
5 7386.000 5143 10.57 62.00 74.00 -12.00 peak
6 * 7386.000 37.32 10.57 4789 54.00 -6.11 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.




Appendix A A TUVRheinland
Priifbericht - Produkte CN220AWT 001
Test Report - Products Page 46 of 64
Test Site : 3m Chamber Tested By : Hancock
EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE
Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m
Note : 2.4G WIFI 802.11g High channel Polarization : Vertical

Date: 2022/1M11
120.0 dBuV/m

Radiated Emission Measurement

Time: 19:14:27
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No. Mk.  Freq. R?_Z‘ijglg %22?5: M‘;f::ztfe- Limit  Over

MHz dBuv dB/m dBuV/m dBuV/m dB Detector Comment

1 2483500 59.3¢  0.34 5968 74.00 -1432 peak
2 2483500 3644  0.34 3678 5400 -1722 AVG
3 4924000 5185  6.76 5861 7400 -1539 peak
4 4924000 39.23 6.76 4599 5400 -8.01 AVG
5 7386.000 4349  10.57 5406 74.00 -19.94 peak
6 * 7386.000 36.15 10.57 46,72 5400 -7.28 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N20 Low channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 19:20:25
120.0 dBuV/m
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No. Mk. Freq. Reading Correct Measure- |jmit Over
Level Factor ment

MHz dBuV dBim dBuv/im  dBuV/im  dB Detector Comment
* 2390.000 68.83 0.09 68.92 7400 -508 peak
2390.000 37.79 0.09 37.88 54.00 -16.12 AVG
4824.000 56.08 6.38 6246 74.00 -11.54 peak
4824.000 40.54 6.38 46892 54.00 -7.08 AVG
7236.000 55.32 10.48 6580 7400 -8.20 peak
7236.000 38.44 10.48 4892 54.00 -508 AVG

| | B W N =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N20 Low channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 19:27:05
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No. Mk.  Freq. Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuV dB/m dBuvim dBuvim dB Detector Comment
2390.000 54.24 0.09 54.33 7400 -19.67 peak
2390.000 36.50 0.09 36.59 5400 -17.41 AVG
4824000 52.23 6.38 58.81 74.00 -15.39 peak
4824.000 36.90 6.38 43.28 54.00 -10.72 AVG
7236.000 46.00 10.48 56.48 7400 -17.52 peak
¥ 7236.000 36.44 10.48 46.92 54.00 -7.08 AVG

D ;| B W D =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N20 Middle channel Polarization : Horizontal

Radiated Emission Measurement
Date: 2022/1/11 Time: 19:35:28
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No. Mk.  Freq. Reading Correct Measure- |jmit Over
Level Factor ment

‘MHz dBuv dB/m dBuV/im  dBuVim  dB Detector Comment
4874000 5915  6.56 6571 7400 -829  peak
* 4874000 4219  6.56 4875 5400 525 AVG
7311.000 5105 10.53 6158 7400 -1242 peak
7311.000 37.33  10.53 4786 5400 614 AVG

bW N =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock
EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE
Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m
Note : 2.4G WIFI 802.11n20 Middle channel Polarization : Vertical
Radiated Emission Measurement
Date: 2022/1/11 Time; 19:41:31
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No. Mk.  Freq. Reading Correct WMeasure- [ jmit Over
Level Factor ment
MHz dBuV dB/m dBuV/im dBuVim dB Detector Comment
1 4874.000 54.77 6.56 61.33 74.00 -12.67 peak
2 * 4874.000 40.26 6.56 46.82 5400 -7.18 AVG
3 7311.000 43.39 10.53 53.92 74.00 -20.08 peak
4 7311.000 35.29 10.53 45.82 5400 -8.18 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11n20 High channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 19:48:06
120.0  dBuV/m
110
100
30
" FCC_15.247_3m_Peak
70

1

b ,3 5
60 : X
& - L

X %

0 $
30
20
10
0.0
1000.00002700.000 4400000 6100.000 7800.000 9500000 11200.000 12900.000 14600.000 18000.00MH2

No. Mk. Freq. Reading Correct Measure- [imit Over
Level Factor ment

MHz dBuv dB/m dBuV/m dBuVvim dB Detector Comment
2483.500 64.24 0.34 64.58 7400 -942 peak
2483.500 38.45 0.34 38.79 54.00 -15.21 AVG
4924000 55.72 6.76 62.48 7400 -11.52 peak
4924000 4093  6.76 4769 5400 -631 AVG
7386.000 50.58 10.57 61.15 7400 -12.85 peak
7386.000 36.52 10.57 47.09 5400 -6.91 AVG

G| ) bl W N -
»

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11n20 High channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 19:53:30
12000 dBuV/m

110

100 ‘

FCC_15.247 _3m_Peak

S
Sk
Kl

L]

0.0 ‘
1000.00002700.000 4400.000 6100.000 7600.000 9500000 11200.000 12300.000 14600000 18000.00MHz

No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment

Mz dBuV dBim  dBuvim  dBuV/m  dB Detector _ Comment
2483500 59.33  0.34 5067 7400 -1433  peak
2483500 3594  0.34 3628 5400 -17.72 AVG
4924000 5140 6.76 5816 7400 -1584  peak
4924000 3857  6.76 4533 5400 -867 AVG
7386000 43.35 1057 5392 7400 -2008 peak
* 7386000 3525 10.57 4582 5400 -8.18 AVG

D kW R =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N40 Low channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 20:00:13
120.0 dBuV¥/m
110
100
90
8o FCC_15.247_3m_Peak
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X
30
20
10
0.0
10000000 2700.000 4400.000 &100.000 7800.000 9500. 000 11200.000 12900.000 14600.000 18000.00MH =2

No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuv dB/m dBuvim dBuvim dB Detector Comment
1 2390.000 68.11 0.09 68.20 74.00 -5.80 peak
2390.000 37.20 0.09 37.29 5400 -16.71 AVG
4844000 5B.75 6.45 63.20 7400 -10.80 peak
4844.000 40.10 645 46.55 54.00 -7.45 AVG
7266.000 54.39 10.53 64.92 7400 -9.08 peak
* 7266000 38.06 10.53 48.59 5400 -5.41 AVG

@ th Al W N

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N40 Low channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 20:07.16

120.0  dBuV/m

110 |

100

0
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1000.00002700.000  4400.000  6100.000 7800000 9500.000 11200.000 12900.000 14600.000 18000.0084Hz
No. Mk. Freq. Reading Correct Measure- |jmit Over

Level  Factor ment
MHz dBuv dB/m dBuvim  dBuV/im  dB Detector Comment

1 2390.000 53.86 0.09 §3.95 74.00 -20.05  peak
2 2390.000 36.43 0.09 36.52 54.00 -17.48  AVG
3 4844000 52.40 6.45 58.85 74.00 -15.15 peak
4 4844000 3840 645 4485 5400 -9.15 AVG
5 7266.000 46.73 10.53 57.26  74.00 -16.74  peak
6 * 7266.000 36.63 10.53 4716 5400 -6.84 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N40 Middle channel Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 20:14:29
120.0 dBuV¥im
110 |
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1000.00002700.000  4400.000 _ 6100.000  7800.000  9500.000  11200.000 12900.000 14600.000 18000.00MHz

No. Mk. Freq Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuv dBim dBuv/m dBuvim dB Detector Comment
4874.000 59.23 6.56 6579 7400 -8.21 peak
© 4874.000 4247 6.56 4903 5400 497 AVG
7311.000 51.97 10.53 6250 74.00 -11.50 peak
7311.000 37.80 10.53 48.33 54.00 -5.67 AVG

oW N

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N40 Middle channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time; 20:20:01
120.0 dBuY/m
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1000.00002700.000  4400.000 6100.000 7800.000 9500.000 11200.000 712300.000 14600.000 18000.000MHz

No. Mk.  Freq. Reading Correct Measure- |imit  Over
Level Factor ment

MHz dBuV dB/m dBuV/m dBuVim dB Detector Comment
4874000 5480 6.56 61.36 7400 -1264 peak
4874.000 39.96 6.56 46.52 5400 -7.48 AVG
7311000 4375 1053 5428 7400 -1972 peak
* 7311.000 37.32 10.53 47.85 54.00 -6.15 AVG

AW N =

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock
EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE
Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m
Note : 2.4G WIFI 802.11N40 High channel Polarization : Horizontal

Radiated Emission Measurement

Time: 20:28:04

Date: 2022/1/11

1200 dBuV/m

110
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1000.00002700.000 4400.000 G100.000 7800.000 9500.000 11200.000 12900.000 14600.000 18000.00MHz
No. Mk.  Freq. Reading Correct Measure- [imit  Over

Level Factor ment
MHz dBuv d8/im dBuv/m dBuvim  dB Detector Comment

1 2483500 63.89 0.34 64.23 74.00 977 peak

2 2483500 36.82 0.34 37.16 5400 -16.84 AVG

3 4904.000 55.77 6.68 62.45 7400 -11.55 peak

4 * 4904000 4061 6.68 47.29 5400 -6.71 AVG

5 7356.000 5040  10.55 60.95 7400 -1305 peak

6 7356.000 36.55 10.55 47.10 5400 -6.90 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance :3m

Note : 2.4G WIFI 802.11N40 High channel Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 20:36:33
120.0  dBuV/m
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1000.00002700.000  4400.000 6100.000 7600.000 9500.000 11200.000 12900.000 14600.000 18000.00MHz
No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment
MHz dBuV dB/m dBuV/im  dBuVim  dB Detector Comment
1 2483500 60.66  0.34 61.00 7400 -13.00 peak
2 2483.500 36.20 0.34 36.54 5400 -17.46 AVG
3 4904.000 51.76 6.68 5844 7400 -15.56 peak
4 * 4904000 40.14 6.68 46.82 5400 -7.18 AVG
5 7356.000 43.26 10.55 53.81 7400 -20.19 peak
6 7356.000 35.60 10.55 4615 5400 -7.85 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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CO-LOCATED RADIATED SPURIOUS EMISSIONS
Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz - 26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from
30MHz to 18GHz were reported, We tested different modes, but only recorded the data of the worst mode.

Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°, Humi:47%, Press:100.1kPa  Distance :3m

Note : WIFI+BT+RFID operation Polarization : Horizontal

Radiated Emission Measurement

Date: 2022/1/11 Time: 12:56:08
80.0 dBu¥/m

70

60
FCC_Past 15C_3m

3 i
30 v MM«W
1
h\ ] et el
\ g
20 1![ MM‘\A‘W
10
0.0
30.0000 127.000 224000 321.000 418000 515000 612000 709.000  B06.000 1000.000 MHz
No. Mk. Freq. Reading Correct Measure- |jmit Over
Level Factor ment
MHz dBuvV- dBim dBuVim  dBuVim dB Detector ‘Comment

1 * 116.3300 44.11 -8.62 35.49 4350 -8.01 QP
139.6100 4399  -10.95 33.04 43.50 -10.46 QP
150.2800 4115  -10.87 30.28 4350 -13.22 QP
182.2899 33.70 -9.01 24.69 43.50 -18.81 QP
216.2400 30.10 -7.49 22.61 46.00 -23.39 QP
304.5100 29.93 -3.39 24.54 46.00 -21.46 QP

D ;| B WM

Note: 1. Result Level = Read Level + Correct Factor.
2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.
3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto
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Test Site : 3m Chamber Tested By : Hancock

EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : TXMODE

Condition : Temp:26°, Humi:47%, Press:100.1kPa  Distance :3m

Note : WIFI+BT+RFID operation Polarization : Vertical

Radiated Emission Measurement

Date: 2022/1/11 Time: 13.05:24
80.0 dBu¥/m

70

60
FCC_Pait 15C_3m

:: ) \ M i

0.0
30.0000 127.000 224.000 321.000 418.000 515.000 612.000 709.000 806.000 1000.000 MH=

No. Mk. Freq. Reading Correct Measure- |imit Over
Level Factor ment

MHz dBuV dBim dBuV/im  dBuVim  dB Detector Comment
1299100 4508 -1129 3379 4350 -9.71 QP
1454299 4824 -11.66 36.58 4350 -6.92 QP
190.0500 33.40 -9.09 24.31 43.50 -19.19 QP
265.7100 2878  -7.08 2170  46.00 -24.30 QP
290.9300 27.39  -6.71 2068 46.00 -25.32 QP

320.0300 31.97 -5.98 25.99 46.00 -20.01 QP

i

®| ;| AWM
*

Note: 1. Result Level = Read Level + Correct Factor.
2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.
3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto
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: Hancock

: WPTAC-11KW-S24-TD

Test Site : 3m Chamber Tested By
EUT : AC Wallbox Charging Station Model Number
Power Supply : AC 240V/60Hz Test Mode
Condition : Temp:26°,Humi:47%,Press:100.1kPa Distance
Note : WIFI+BT+RFID operation Polarization

Date: 2022/1/11

120.0 dBuV/m

: TX MODE
:3m

: Horizontal

Radiated Emission Measurement

Time: 13:24:17

110
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" FCC_Part 15_Class B_Up 16_3m_Peak
70 3
ol 33 3
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40 FAIR ‘
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0.0 ‘
1000.00002700.000 4400000 6100000 7800.000 9500.000 11200.000 12900.000 14600.000 18000.00MHz
No. Mk.  Freq,. Reading Correct Measure- [imit Over
Level Factor ment
MHz dBuV/ dB/m dBu\fim dBuV/m dB Detector Comment
1 1765.000 66.01 -3.95 62.06 7400 -11.94 peak
2 1765.000 4217 -3.95 38.22 5400 -15.78 AVG
3 * 1956.250 69.88 -1.43 68.45 7400 -555 peak
4 1956250 44.70  -1.43 4327 5400 -1073 AVG
5 2398.000 64.17 0.13 64.30 74.00 -9.70 peak
6 2398.000 40.74 0.13 40.87 54.00 -13.13 AVG
7 4824.000 55.57 6.38 61.95 7400 -12.05 peak
8 4824.000 40.63 6.38 47.01 5400 -6.99 AVG
9 4954000 50.31 6.87 57.18 7400 -16.82 peak
10 4954000 38.70 6.87 45,57 5400 -843 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site : 3m Chamber Tested By : Hancock
EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD

Power Supply : AC 240V/60Hz

Condition

Test Mode

: Temp:26°,Humi:47%,Press:100.1kPa Distance

Note

: WIFI+BT+RFID operation

Date: 2022/1/11
1200  dBuV/m

Polarization

: TX MODE
:3m

: Vertical

Radiated Emission Measurement

Time: 13:31.39

110
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7800.000 9500000 11200.000 12300.000 14600.000 18000.00MMHz

No.

Mk. Freg. Reading Correct Measure- |imit Over

Level Factor ment
MHz dBuV dB/m dBuVim dBuVim dB Detector Comment
1 2062.500 61.25 -0.71 60.54 74.00 -13.46 peak
2 2062.500 40.60 -0.71 39.89 54.00 -14.11 AVG
3 2399.970 65.65 0.13 6578 74.00 -8.22 peak
4 2399.970 41.99 0.13 42,12 54.00 -11.88 AVG
5 4807.960 48.14 6.33 54.47 74.00 -19.53 peak
6  4807.960 3648  6.33 4281 5400 -11.19  AVG
7 4823577 5426  6.38 60.64 74.00 -13.36  peak
8 * 4823.577 40.77 6.38 47.15 54.00 -6.85 AVG

Note: 1. Result Level = Reading Level + Correct Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Appendix A.9: Test Results of Conducted Emission

Test Site : Shield Room
Test Date 1 2021-12-18 Tested By : Chance
EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : Wifi link mode
Condition : TEMP:26°C, RH:50.0%, BP:101.0kPa  Phase : NEUTRAL
Memo 1 2.4G WIFI
Conducted Emission Measurement

Date: 2021/12/18 Time: 11:31:52

80.0 dBuY

70

FCC PART 15C_QOP
60

50

40
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20 —_—
10
et AVG
0.0
0.150 05 (MHz) 5 30_000
No.Mk.  Freq. T Mﬁ:ﬁ{e‘ Limit  Over
MHz dBuV d8 dBuv dBuv dB Detector Comment
& 0.1740 4660 1080 5720 6477  -7.57 QP
2 0.1740 3490 1060 4550 5477 -927 AVG
3 0.2380 4450 1060 5510 6217 -7.07 QP
4 02380 3120 1060 41.80 5217 -10.37 AVG
5 04140 4178 1062 5240 5757 -517 QP
6 04140 2728 1062 37.90 4757 -967 AVG
il 06460 4045 1065 51.10 5600 -4.90 QP
8 * 06460 3055 1065 4120 4600 -4.80 AVG
g 11780 3600 1070 4670 56.00 -9.30 QP
10 11780 2230 1070 3300 4600 -13.00 AVG
11 69500 1758 1072 28.30 6000 -31.70 QP
12 6.9500 588 1072 1660 5000 -3340 AVG

Note:

1. Result Level = Read Level +Correct.
2. If QP Result complies with AV limit, AV Result is deemed to comply with AV limit.
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Test Site : Shield Room
Test Date 1 2021-12-18 Tested By : Chance
EUT : AC Wallbox Charging Station Model Number : WPTAC-11KW-S24-TD
Power Supply : AC 240V/60Hz Test Mode : Wifi link mode
Condition : TEMP:26°C, RH:50.0%, BP:101.0kPa  Phase : LINE
Memo 1 2.4G WIFI
Conducted Emission Measurement
Date: 2021/12/18 Time: 11.26:18
80.0 dBuVY
70
FCC PART 15C_apP
&0
50
40
30
20
10
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0.150 05 {MHz) 5
Reading Comect Measure- o
No. Mk. Freq. Level Eactor ment Limit Over
MHz dBuvy dB dBuy dBuv dB Detector Comment
1 0.1740 4340 10.60 54.00 8477  -10.77 QP
2 0.1740 35.60 10.60 46.20 54.77 -8.57 AVG
3 0.2340 45.20 10.60 55.80 62.31 -6.51 QP
4 0.2340 32.50 10.60 43.10 52.31 -9.21 AVG
5 0.4139 42.88 10.82 53.50 57.57 -4.07 QP
6 0.4139 28.48 10.62 39.10 47.57 -8.47 AVG
7 0.6500 39.95 10.65 50.60 56.00 -540 QP
8 * 0.6500 31.75 10.85 42.40 46.00 -3.60 AVG
9 14738 36.00 10.70 46.70 56.00 -9.30 QP
10 1.4738 2350 10.70 34.20 46.00 -11.80 AVG
1 7.0100 17.38 10.72 28.10 60.00 -31.90 QP
12 7.0100 6.78 10.72 17.50 50.00 -32.50 AVG
Note:

1. Result Level = Read Level +Correct.
2. If QP Result complies with AV limit, AV Result is deemed to comply with AV limit.
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